MiTek®

Machinery Division

Service Bulletin

Machinery Affected:

RailRider™ Floor Truss Roller

Document: SB172
Title: Installing a Beacon and Horn
. . RailRider Floor Truss Rollers with frame numbers
Applies To:
211 or lower
I ®
M . T | ’
Copyright © 2007 MiTek®. All rights reserved.
MiTek Date Created |19 April 2007
301 Fountain Lakes Industrial Drive Created By | R. Widder

St. Charles, MO 63301

phone 800-523-3380
fax 636-328-9218
www.mii.com

Reviewed by | R. Tucker
Approved by | G. McNeelege
Manuf. Eng. K. Schuermann




Mil

MiTek

Purpose and Scope

This Service Bulletin procedure applies to customers using a RailRider™ floor truss press with a frame
number of 211 or lower. Customers can add a beacon and horn to the gantry head to improve the safety of
gantry operation.

Overview

Table 1 lists the kits and the items included in each Kit.

Table 1: SB172 Kits

5 326945 3/8-16x2-1/2" full thread hex head
cap screw

2 361605 3/8-16" nut

1 67737 Horn mounting bracket

1 90537-501 Horn/light assembly, enclosure

4 327161 1/4-20x1" hex head cap screw
SB172KIT-A RailRider 4 364034 1/4" lock washer, type M

4 361601 1/4-20" hex nut

1 511487 Cable connector, straight

1 511502 Cable connector, 90 degrees

20 508704 TY-WRAP, 1/4"

1 508097 Cable, 20’

1 SB172 Service Bulletin 172

Table 2 lists the supplies needed to complete this procedure.

Table 2: Tools and Supplies

Screwdriver set

Wrench set

Multimeter

Drill

.875" drill bit

Phillips head screwdriver set

1lof5



/o Mgy

.
MI®

MiTek

Service B

Procedure

Electrical Lockout/Tagout Procedures

A

ELECTROCUTION HAZARD!

Verify that all power to the machine has been turned off and
follow approved lockout/tagout safety procedures before
performing any maintenance.

All electrical work must performed by a qualified electrician.

If it is absolutely necessary to troubleshoot an energized
machine, follow NFPA 70E for proper procedures and
personal protective equipment.

72

Before performing maintenance on any machine with electrical power, lockout/tagout the machine

properly. When working on a machine outside of the machine’s main electrical enclosure, not including
work on the electrical transmission line to the machine, follow your company’s approved lockout/tagout
procedures which should include, but are not limited to the steps here.

1. Engage an E-stop on the machine.

2. Turn the disconnect switch handle on the machine’s main electrical enclosure to the “off” position.
See Figure 1.

A

ELECTROCUTION HAZARD.

When the disconnect switch is off, there is still live power
within the disconnect switch’s enclosure. Always turn off
power at the building’s power source to the equipment before
opening this electrical enclosure!

3. Attach a lock and tag that meets OSHA requirements for lockout/tagout. See Figure 1.

20f5



paty

MiTek

Figure 1: Lockout/Tagout on the Main Electrical Enclosure

Sample of a
Lock and Tag
Attached to a

Machine’s
Electrical Enclosure

30of5



MI® Service Bu i il H 172

MiTek’

Adding a Horn and Beacon to a RailRider

1. Using a multimeter, verify that the power is off.

2. AttaCh the hOI‘I’l mounting braCKet (PN67737) to Figure 2: Beacon and Horn Assemb|y
the mast side of the gantry head. See Figure 2.

a) Remove the two (2) 3/8-16x1-1/2-in.
hex head cap screws holding the mast in
place. Keep the lock washers.

Beacon

b) Bolt the horn mounting bracket
(PN67737) beneath the mast mounting
bar using two (2) 3/8-16x2-1/2-in. hex
head cap screws (PN326945), two (2)
lock washers and two (2) 3/8-16-in. nuts
(PN361605). Each lock washer should
be in contact with the nut.

3. Attach the horn/light assembly and enclosure
(PN90537-501) to the horn mounting bracket
using four (4) 1/4-20x1-in. hex head cap screws
(PN327161), four (4) 1/4-in. lock washers
(PN364034), and four (4) 1/4-20-in. hex nuts Mounting bracket Cable
(PN361601). Each lock washer should be in
contact with the cap screw head. The horn/light
assembly must be facing inward toward the table.

4. Insert the straight cable connector (PN511487) into the hole in the bottom of the horn/light
assembly enclosure. See Drawing 90110-507.

5. Open the horn/light assembly enclosure.

6. Run the cable (PN508097) through the straight cable connector and into the horn/light assembly
enclosure.

DANGER

All electrical work must be performed by a qualified electrician
and must conform to all national electrical codes.

Do not turn on electrical power until you have completed the
entire procedure.

Follow approved lockout and tagout procedures (OSHA 29 CFR
1910.147).

7. Wire-nut one wire each from the horn and beacon with the black cable wire.

8. Wire-nut one wire each from the horn and beacon with the white cable wire.

4 0of 5



MII Service Bulletin 7/~

MiTek’

9. Wire-nut the ground wires.

10. Close the horn/light assembly enclosure.

11. Drill a .875-in. hole in the side of the control enclosure.

12. Insert the 90-degree cable connector (PN511502) into the hole. See Drawing 90110-507.
13. Open the control enclosure.

14. Run the cable through the 90-degree cable connector and into the enclosure.

15. Connect the black wire to any #16 terminal. See Drawing 90110.

16. Connect the white wire to any neutral. See Drawing 90110.

17. Connect the ground wire to any ground. See Drawing 90110.

18. Secure the cable to the gantry head with TY-WRAP (PN508704).

19. Remove the lockout/tagout device and restore power to the machine.

20. Verify that the horn and beacon are operating correctly before using the machine.

END OF SERVICE BULLETIN

50f5



100

102

103

105

106

107

109

110

11

113

114

115

17

118

120

121

122

124

ﬁmm/\.i DATE 7 DESCRIPTION 7 BY 7UIXAD7>UU.070>AMQ
3 PHASE 60 Hz
11 12 L3
fﬁ Wﬁ N\Jf DISC—1
[E A AR S|
A N M
& a =
THAYHT
L [ [
SEE CHART
A N M
I 3L 3L MSF o e T
I o ot 1 /L1 2/T1
10 HP
208V—230V,/460V,/575V
32 I 26 412 3/L2 ss 4/T2 ik v ) 26.6A—26A/134/10.3A
BRAKE
33 3 173 230V,/460V /575
1 ol Y oS | 5/13 6/T3 0.3A/0.2A
MEW M w 33 zmm
FW - FS - SOFT START POWER
= = <o WIRING DETAIL
el wlr ] & i MOV
[ — @) @)
FU—4 = = el = L \# SOFTSTART
3L3 6L3 5 it iy = LT T
(I T Bl ., !l - 417 1 T1
1/2 AMP 2 o o 3
3L 5 el % - 3 Lo
2
(L] T o | |_ " 4L2 2 o1} s e
1/2 AMP oo r Z 7
| &%&f
] 2 N/C N/C
E_STOP H1 H3 H2 Ha [ B / / as |5 M 13 =
- PB-1 A FU—6 _ BRAKE o 05 04 15
- 1A 1A X1 — [
MDHQ 1 @ X1 X2 RS
1 AMP 120 Vv — 14
-2 14 14
06 OUTPUT 03 575V SOFTSTART
= = WIRING DIAGRAM ONLY
BC1 e I <
SN 2 07 02 © N/C T
Y > =
. - - FOOT PRINT of RELAY
I@Q o 15 15 15
[] NOTE: Wire exactly per schematic.
MS1F
1-1 18 16 MCR 2-1
N (ve) 00 1
| FROM
13 14 AT N A2 = Ammz,sz BLOCK
MS1R
RC—1
PB-2 - 13 14 . SR MSTE oL SOFT START CONTROL AC HOT H
] 3-2 31 LS—1 4 4 4 u 4A | 17 o 10 _ 2-2 WIRING DETAIL
oo e —[A1]15]B1
3° %7 ;odlpf 2 ﬁ?o K AN A2 A 1| 25
N.O.
| TO AUX. MS CONTACT SCHIELE
PB-3 i RC-2
LEFT 62 , LS-2 7 Re2 g MSTE g MEIR . G
T — MS .|/$/|.
R | 1N N A AT NS A2 s
Zof Y1 O|mAN
RESET ” W RC=3 SET INITIAL TORQUE AND RAMP TIME OffDelay
PB—7 CR—1 VIA POTENTIOMETER FOR SMOOTH START
122 30—1 | 31 f 31 31 2 ) 28126|B7
| o o1 o R WITH NO BRAKE CHATTER 1816 A2
1 2 SN 4 f H G
CR-1 f LTPB7
l | X
RESET 30-2 E B | N TO N.C. AUX MS CONTACT
e 32 321 ! 33 53 22
1-3 L. T 33 - 2 AC NEU
1 2 3 ne 4 H G
OE‘M hHUmwm ﬁ,AMK 7 Q. 7 PART NAME 7 MATERIAL AND/ OR DESCRIPTION 7 LENGTH 7OOUL DWG.NO./PART NO. ;
W W / N DIMENSION TOLERANCES, UNLESS OTHERWISE SPECIFIED; "THIS DRAWING AND/OR DATA SHEET, AND THE CONFIDENTIAL PROPRIETARY INFORMATION THEREDN,
32-2 : g ocomas £ [O10] oS + Akt % USED ot LRI ORPED AARACTAING OF M TR BLorATon, O T Ton
TOTAL RUNOUT £ _H_ MACHINED SURFACES NOT SPECIFIED /\ n:mQrOWmn_ THEREIN, DR IN ANY OTHER WAY DISCLOSED OR USED FOR FURNISHING INFORMATION".
- EATURES == - : 7 X . X
o 5100 PUSHBUTTON CONTROL (i MiTek Industriesnc/<x  [¢ x |

APPROVED DATE

MFG.

RAILRIDER WITH SOFTSTART

,,,7
REV,

CHECKED DATE

DRAWN

STREISEL

1
DATE
3/10/97

L
PAGE

2 oF wi

L
SCALE

NONE

L1
FINISH_PAINT
X

90110

L
DASH NO.

>i




ASSEMBLY

ITEM #3

90110—-50/-208V
90110—-50/—-250V

90110—-50/7/-460V
90110-50/-57/3V

90110—-51/-208V
90110—-51/—250V

90110—-51/—460V
90110—-51/-5/32V

REV. | DATE DESCRIPTION BY CHK'D | APP'D | DATE
A s gﬁaﬂ_oﬂn W |chro | appo| oare
o e | O ,..

35 [ gx [ELECTRICAL SCHEMATIC x [0

34 [ 20 [TY-WRP,7 1/4 BLACK TY-25MX TR

33 [ gx [HORN MOUNTING BRACKET HR/ENCL | W | 67737

32 [gn [CSOWHAHD,1/4-20K1,6R5 HRN/ENCL | P | 327161

31|t [ReSET P8, Box SEE DWG x || oot0-504

30 [gn [LABEL-WARNIG HCS JBSH5025-7420HET x || ets09

29 [gx |BeL-NomcE HCS JBSHHE058-746NHBS x ||t

28 [ 1 [LABEL-WARNING HCS #BSH6000-B30MHES x [ p[eoste

27| [WtR 1X3/4 MR | P st1319

26 | 2 |WSHRLCKTYP M 1/4 SRER

25 | 5 WSHRATSAETPAN 1/4X5/84.049 R EEE

24 | 5 |scwROHD.SL 1/4-20K3/4 'SR EE

23 [ x [HORN/BEACON, ASSY STRAGHT, CONFIG. X | | 90s37-501PH

22 [y [NTHEX,1/4-20NSHED HRN/ENCL | P | 361601

21| 5 |CABLE,16/3.50W X || 508097

20 [gx [SCRROHDSL $10-3211-1/4 NI EERE

19 [ch [osker KILLARK fOLK1-RG x | P[ea0

18 [ch |COVER/2" KILLARK f0L-10 x [p[sm02

17 [n [TEECONDULET,1/2 KILLARK fOT-1 x [p[sion

16 [y |WSHRLCKTYPM fo BRRES

15 [ | SCREWROHDMACH $10-3213/8 'R EX

14 [ x| CLANP(1HOLE,3/4°EMT JFFY 145 'R RE

13 [en |CONNFLEX45,1/2 88 5242 x [p[st0

12 [gr |CONNCABLESTR,1/2250/400 88 2673 HRN/ENCL | P | 511487

11| [comnrper1/2 88 §5252 x [P [stm2

10 | 77 |CONDUIT,1/2,EXTRA-FLEX LIQUATTE #EF11 R E

9 [gn [CLAWP(1)HOLE, 1EwT UFFY 155 x |p|snams

8 [ga [HORN/BEACON, ASSY 90537 DWG D | 90537

7 A |CONRLEXSTRTS/4 88 $5233 X [P |5t

6 [ [coMNALEX03/4 4B #5253 x [p[stns

5 | 7 |conoum,3/4ExmRa-FLEX LIQUATTE fEF12 BRRECE

4 {1 |conn.caBLE.300EG,1/2 CRD,250/400 [T8B faset con/encL | P | st1502

3 | [RALROER, 7T, ELEC, ENCL, ASSY [SEE ASSEMBLY X || se e

2 & |um swek CUTLER-HANNER #ESOATS 'BRREERD

1 |1 |BOGELECTRC 4x4 HOFFMAN #A~404-SC 51923 | M | 90110-107

TEM | QTY. PART NAME NATERIAL AND/ OR DESCRIPTION LENGTH CODE| DWG.NO./PART NO.

DIMENSION TOLERANCES, UNLESS OTHERWISE SPECIFIED;
FRACTIONS & [1732] DECMALS + [[010] ANGLES = [ ]
TOTAL RUNOUT + ] MACHINED SURFACES NOT SPECIIED XY/

"THIS DRAWING AND/OR DATA SHEET, AND THE
IS PROPERTY OF MITEK INDUSTRIES, INC. AND IS NOT TO BE REPRODUCED OR COPIED IN WHOLE OR|
IN PART, OR USED FOR UNAUTHORIZED

THEREON,

OR ANY OTHER OF THE MEM
DISCLOSED THEREIN, OR IN ANY OTHER WAY DISCLOSED OR USED FOR FURNISHING INFORMATION".

X (ol WiTeke Jadustentag)(f o )
T x — m>__.m_cm_~ 7 FT. r_m__.__.”o ASSY
ﬁ_.%w DA — CHECKED DATE u_eizoom -\E\ﬂ FINISH PAINT ZOZm ._ B u_ wo._._o MON_ NO. _ﬁ<




(rev. ] owme | DESCRIFTION [ or Jouco[wero]one]

NOTE: CABLE RUNNING FROM THE % _4 1 -
HORN/LIGHT ASSY SHOULD BE WIRE U
TIED TO THE INCOMING 3—PHASE 3 22 _4
CABLE ASSY EVERY 12”. 23) 4
@ INCOMING POWER
@ ENCLOSURE
HH 6 — 6 |-
@ 22
m ENGLOSURE.. %
(6) ® (17) .
24) —4 @ HfoNTROL ||
Q i[U Nm |L. 1 mz.m_uom.m._
O, B 2. © T,
Amwv == | ,__
& | —
I \ \
< // m DETAIL "A”
3 /\ @ B sm
— — C— /i
S N
2 iy L T I 1
@ 10 6 2 @ @ o 0) B
@ -2 11) =2 e —1 20) —2 e —2 @IM —FRONT VIEW—
14) -3 (13) (9)-1
15) -3 (14) —1 25) —1
16) -3 (15) —1 22) -1
(19 -1 27) -2
(26 -1
@ o] e ne [ oy on cescermon B[] ovaayme o
DIMENSION TOLERANCES, UNLESS OTHERWISE SPECIFIED; "THIS DRAWING AND/OR DATA SHEET, AND THE THEREON,

IS PROPERTY OF MITEK INDUSTRIES, INC. AND IS NOT TO BE REPRODUCED OR COPIED IN WHOLE
IN PART, OR USED FOR UNAUTHORIZED OR ANY OTHER OF THE TEM
DISCLOSED THEREIN, OR IN ANY OTHER WAY DISCLOSED OR USED FOR FURNISHING INFORMATION®.

FRACTIONS  [1732] DECMALS & [1010] ANGLES £ [T ]

ToTAL RUNGUT + ] MACHINED SURFACES NOT SPECIRED %Y/

FEATURES . * X X
X J (R Witek Jpdustdeatng)(fx ¥ s )
A x| x X x X e il m>__.m_cmm 7 FT. ELEC ASSY

DASH NO. | REV.

“NONE _Na u_ 90110- mou_ B

KEY
L HOLES HOLE TP




Tns_ DATE _ DESCRIPTION _ BY _oz_qu_,vvd_g..m‘_

NOTE: THIS PRINT IS TO

CALL OUT CONDUIT PARTS.

IT DOES NOT REPRESENT
ACTUAL DIRECTION OR LENGTHS
OF CONDUIT RUNS.

. 1L1-BLK
1L2-BLK
1L3-BLK
GND—GRN
ﬁ S.T. 3/4"- 11’
(o 29)
S O — — — —©
H o o hol — |o
s 5 1 MAN POWER ___ (¢ =) ___
1 _ A0 {r “—. A0 _
I I ) I
1 It
| | )
ree=0="
_uCMImC._u_.W—M CONTROL
WIRE NO.|COLOR ” JOYSTICK CONTROL
1 RED 1
z_ e I o MU.|04 163 (o o)
33 BLK [ I &ome !

I GND—GRN I
GND | YEL H H_ | H_

CONTROL m SOFTSTART
[ ENCLOSURE 31 ENCLOSURE

H 4—#10AWG
H 1T1-BLK
H 1T2-BLK
H 1T3-BLK
GND—GRN
RESET FOR RESET FOR I 2—F14AWG
LS-2 LS—-1 H 5L1-BLK
H H 5L3-BLK
WIRE NO. [COLOR I I )
! RED — e Ol |l ol _
= ——8 i
30 ORG \ %
31 BLK s . — 1/2"S.T.LENGTH = 26" S.T. 3/4"- 50"
GND YEL ( 7ft MACH )1/2"S.T.LENGTH = 61 @ 9—#16ANG
3 —RED
4 —RED
6 —RED
7 —RED
30—-RED
31-RED
32—-RED
33-RED
GRN—GND
5-F#16AWG
3 —RED
4 —RED
30—RED
31—-RED
GND—GRN
5—#16AWG
6 —RED ( 7ft MACH )1/2" ST. LENGTH = 33"
2 ZReD ((mem Jar. PART NAME | MATERL AND/ OR DESGRIPTION LENGTH Jcooe] — owe.No./parT No. ]
wwlmmw DIMENSION TOLERANCES, UNLESS OTHERWISE SPECIFIED; _..E:m% ﬁz% z:wmxaz_ .mdﬂba ﬂmﬂ =m=>ez un_uo.wzsm_ﬁ 1_3:5%« %ﬁ%ﬁy THEREON,
— FRACTIONS + [1732] DECMALS + [[010] ANGLES = [1] REPRODUC! WHOLE
GND—GRN TOTAL RUNOUT + ] MACHINED SURFACES NOT SPECIIED XY/ “.lnﬁh ﬂ:ﬁzﬂh “_."s»_.-_.._u OTHER WAY DISCLOSED H En“:om!s!_zn _zmﬁﬂ_m._o-ﬁm:
\K R _ MiTek Industries,Inc. mHW 4 m u
4203 SHORELINE DRME, EARTH CITY, MO. 63045 X

L1
DATE DRAWN

STREISEL u\_u\ﬂ

DASH NO. | REV

“NONE _ua_u__ 90110— mou_ 18

A X X X ” X e il s m>__.m_cmm 7 FT. ELEC ASSY




	Table 1: SB172 Kits
	Table 2: Tools and Supplies

